
Technical Package  
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials *  

5. Draft permit * 

6. Technical summary or fact sheet * 
 



TCEQ-20972 (08/31/2023)  Page 5 of 5
Wastewater Individual Permit Application, Plain Language Template 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Yoakum (CN600625529) operates Yoakum Wastewater Treatment Plant 
(RN102805389), an activated sludge extended aeration treatment plant. The facility is located 
at Dunn Street, approximately 1 mile southwest of intersection of ALT 77 and Highway 111, 
in Yoakum, Dewitt County, Texas 77995. This application is for a renewal to discharge 0.95
MGD of treated domestic wastewater into Big Brushy Creek. 

Discharges from the facility are expected to contain carbon monoxide, total suspended solids,
ammonia nitrogen, nitrate nitrogen, total kjeldahl nitrogen, sulfate, chloride, total 
phosphorus, pH, dissolved oxygen, chlorine residual, and alkalinity. Treated domestic 
wastewater flowing into Big Brushy Creek is treated by  an activated sludge extended aeration 
treatment process which consists of headworks, lift station, grit removal, RAS mix box, 
aeration basins, final clarifiers, chlorine contact chambers, gravity sludge thickener, and belt 
filter press. 
 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010463001 

APPLICATION. City of Yoakum, P.O. Box 738, Yoakum, Texas 77995, has applied to the Texas 
Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge Elimination 
System (TPDES) Permit No. WQ0010463001 (EPA I.D. No. TX0026034) to authorize the 
discharge of treated wastewater at a volume not to exceed a daily average flow of 950,000 
gallons per day. The domestic wastewater treatment facility is located approximately 1 mile 
southwest of the intersection of Dunn Street and State Highway 111, near the city of Yoakum, 
in Dewitt County, Texas 77995. The discharge route is from the plant site to Big Brushy 
Creek; thence to Clarks Creek; thence to Lavaca River Above Tidal. TCEQ received this 
application on August 6, 2024. The permit application will be available for viewing and 
copying at Yoakum City Hall, City Clerk's Office, 808 U.S. Highway 77A South, Yoakum, in 
Dewitt County, Texas prior to the date this notice is published in the newspaper. The 
application, including any updates, and associated notices are available electronically at the 
following webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications. This link to an electronic map of the site or facility's general 
location is provided as a public courtesy and not part of the application or notice. For the 
exact location, refer to the application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.155,29.274166&level=18 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 



 

response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period.  

TCEQ may act on an application to renew a permit for discharge of wastewater without 
providing an opportunity for a contested case hearing if certain criteria are met. 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for 
this specific application to receive future public notices mailed by the Office of the Chief 
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a 
specific applicant name and permit number; and/or (2) the mailing list for a specific county. 
[...]
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

1. Introduzca el nombre del solicitante aquí (2. Introduzca el número de cliente aquí (es decir, 
CN6########).) 3. Elija del menú desplegable 4. Introduzca el nombre de la instalación aquí 
5. Introduzca el número de entidad regulada aquí (es decir, RN1########), 6. Elija del menú 
desplegable 7. Introduzca la descripción de la instalación aquí. La instalación 8. Elija del 
menú desplegable. ubicada en 9. Introduzca la ubicación aquí, en 10. Introduzca el nombre de 
la ciudad aquí, Condado de 11. Introduzca el nombre del condado aquí, Texas 12. Introduzca 
el código postal aquí. 13. Introduzca el resumen de la petición de solicitud aquí. <<Para las 
solicitudes de TLAP incluya la siguiente oración, de lo contrario, elimine:>> Este permiso no 
autorizará una descarga de contaminantes en el agua en el estado. 

Se espera que las descargas de la instalación contengan 14. Liste todos los contaminantes 
esperados aquí. 15. Introduzca los tipos de aguas residuales descargadas aquí. 16. Elija del 
menú desplegable tratado por 17. Introduzca una descripción del tratamiento de aguas 
residuales utilizado en la instalación aquí. 
  



TCEQ-20972 (08/31/2023)  Page 3 of 5 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (08/31/2023)  Page 4 of 5 
Wastewater Individual Permit Application, Plain Language Template 

Example 

Individual Industrial Wastewater Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 
equipment and condense exhaust steam.  

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes 
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and 
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through 
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater, 
blowdown, and backwash water from the service water filter, clarifier, and sand filter are 
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No. 
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is 
generally disposed of off-site. 

  



TCEQ-20972 (08/31/2023)  Page 5 of 5 
Wastewater Individual Permit Application, Plain Language Template 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Yoakum (CN600625529) operates Yoakum Wastewater Treatment Plant 
(RN102805389), an activated sludge extended aeration treatment plant. The facility is located 
at Dunn Street, approximately 1 mile southwest of intersection of ALT 77 and Highway 111, 
in Yoakum, Dewitt County, Texas 77995. This application is for a renewal to discharge 0.95 
MGD of treated domestic wastewater into Big Brushy Creek. 

Discharges from the facility are expected to contain carbon monoxide, total suspended solids, 
ammonia nitrogen, nitrate nitrogen, total kjeldahl nitrogen, sulfate, chloride, total 
phosphorus, pH, dissolved oxygen, chlorine residual, and alkalinity. Treated domestic 
wastewater flowing into Big Brushy Creek is treated by  an activated sludge extended aeration 
treatment process which consists of headworks, lift station, grit removal, RAS mix box, 
aeration basins, final clarifiers, chlorine contact chambers, gravity sludge thickener, and belt 
filter press. 
 





 

ATTACHMENT 3 
Original Full Size USGS Map 

(Ref. Section 13 of Administrative Report 1.0) 

 



 

 

 

 

 

 

 



TRC ENGINEERS, INC.
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752

T.B.P.E. FIRM REGISTRATION # F-8632
(512) 454 - 8716

TRC ENGINEERS, INC.



TRC ENGINEERS, INC.
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752

T.B.P.E. FIRM REGISTRATION # F-8632
(512) 454 - 8716

TRC ENGINEERS, INC.



ATTACHMENT 4 
SPIF Form 

(Ref. Page 14 after Section 3 of Administrative Report 1.1) 

  



  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Yoakum 

Permit No. WQ00 10463001 EPA ID No. TX 0026034 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

Located approximately 1.0 mile southwest of the intersection of ALT 77 and Highway 111 
(Irvine St. and E Morris St.), just southwest of Dunn St. and Fischer St. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Ms. 

First and Last Name: Theresa Bowe 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: City Clerk 

Mailing Address: P.O. Box 738 

City, State, Zip Code: Yoakum, TX, 77995 

Phone No.: 361-293-6321 Ext.: Click here to enter text. Fax No.: 361-293-3318 

E-mail Address: tbowe@cityofyoakum.org 

2. List the county in which the facility is located: Dewitt 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Click here to enter text. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Big Brushy Creek: thence into Clarks Creek: thence into the Lavaca River above Tidal 
Segment No. 1602 of the Lavaca River Basin 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 

DEscutia
Text Box
Attachment 5



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
No proposed construction 

2. Describe existing disturbances, vegetation, and land use:  
No existing disturbances 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Click here to enter text. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
Click here to enter text. 

 





ATTACHMENT 5 
SPIF USGS Map 

(Ref. Item 5 of Supplemental Permit Information Form, SPIF)



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



TRC ENGINEERS, INC.
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752

T.B.P.E. FIRM REGISTRATION # F-8632
(512) 454 - 8716

TRC ENGINEERS, INC.





ATTACHMENT 6 
Treatment Unit Dimensions 

(Ref. Section 2 of Domestic Technical Report 1.0)  
  



 

  



ATTACHMENT 6 

TREATMENT COMPONENT LIST 
 
 
 
 

  Type of Unit   Number of Units   Size   

Influent Screening 

Channel 

2 (1-Mechanically Cleaned; 1- 

Manually Cleaned) 

3 ft W x 5 ft Channel depth x 18 ft L 

(13 ft total depth) 

Raw Sewage Lift Station 1 30 ft Diameter x 23.8 ft Deep 
 

Emergency Storage Pond 
 

1 
10,800 SF Floor Area x 40,700 SF 

Water Surface Area (Vol=1.81 Mgal) 
 

Aerated Grit Basin 
 

1 
15 ft square x 16.5 Center Water 

Depth w/ 45 degree Sloped Floors 
 

RAS Mix Box 
 

1 
 

13 ft W x 15 ft L x 16.5 ft A.W.D. 

 

Aeration Basins 
 

2 
4,743 SF Surface Area x 15.5 ft 

A.W.D. (each Basin) 
 

Clarifier Loading Basins 
 

2 
153 SF Surface Area x 14.3 ft A.W.D. 

(each Basin) 
 

Final Clarifiers 
 

2 
65 ft I.D. Octagonal x 14 ft A.W.D. 

(each Basin) 
 

Chlorine Mix Basins 
 

2 
153 SF Surface Area x 11 ft A.W.D. 

(each Basin) 
 

Chlorine Contact Basins 
 

2 
17 ft W x 26 ft L x 11 ft A.W.D. (each 

Basin) 
 

Effluent Box 
 

1 
4 ft W x 8 ft L x 11 ft A.W.D. (each 

Basin) 
 

Thickener Pre-Mix 
 

1 
 

6 ft W x 22 ft L x 15 ft A.W.D. 

 

Gravity Sludge Thickener 
 

1 
22 ft square x 15 ft Center Water 

Depth w/ 3:12 sloped floors 
 

Sludge Holding Basin 
 

1 
 

29 ft W x 34 ft L x 16 ft max W.D. 

 

Belt Filter Press 
 

1 
 

2.0 Meter unit 

 





ATTACHMENT 7 
Process Flow Diagram 

(Ref. Section 2 of Domestic Technical Report 1.0)





TRC ENGINEERS, INC.ATTACHMENT 09
GERONIMO CREEK WWTP
EXISTING FLOW DIAGRAM

(INTERIM PHASE)
2.13 MGD

GERONIMO CREEK WWTP
EXISTING FLOW DIAGRAM

(INTERIM PHASE)
2.13 MGDTRC ENGINEERS, INC.

AutoCAD SHX Text
ATTACHMENT E FLOW DIAGRAM

AutoCAD SHX Text
Design By:

AutoCAD SHX Text
Date: JANUARY 2019

AutoCAD SHX Text
Scale: NONE

AutoCAD SHX Text
File: ATTACHMENT E.dwg

AutoCAD SHX Text
Job Number: 325394

AutoCAD SHX Text
Drawn By: AJR

AutoCAD SHX Text
RAW SEWAGE 

AutoCAD SHX Text
SECONDARY SCREENING

AutoCAD SHX Text
CHANNEL - BYPASS

AutoCAD SHX Text
(MANUALLY CLEANED)

AutoCAD SHX Text
PRIMARY SCREENING

AutoCAD SHX Text
CHANNEL

AutoCAD SHX Text
(MECHANICALLY CLEANED)

AutoCAD SHX Text
SCREENINGS

AutoCAD SHX Text
TO

AutoCAD SHX Text
DISPOSAL

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
GRIT TO

AutoCAD SHX Text
DISPOSAL

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
EFFLUENT

AutoCAD SHX Text
PRE-

AutoCAD SHX Text
MIX

AutoCAD SHX Text
GRAVITY

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
THICKENER

AutoCAD SHX Text
THICKENED

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
AEROBIC

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
HOLDING

AutoCAD SHX Text
BELT

AutoCAD SHX Text
FILTER

AutoCAD SHX Text
PRESS

AutoCAD SHX Text
POLYMER

AutoCAD SHX Text
BFP FEED

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
WATER MAKE-UP

AutoCAD SHX Text
FROM PLANT

AutoCAD SHX Text
SLUDGE TO

AutoCAD SHX Text
DISPOSAL

AutoCAD SHX Text
SUPERNATANT

AutoCAD SHX Text
SUPERNATANT

AutoCAD SHX Text
RETURN TO

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
W.A.S./SCUM

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
LIFT

AutoCAD SHX Text
STATION

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
EMERGENCY

AutoCAD SHX Text
STORAGE

AutoCAD SHX Text
POND

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
FROM CITY 

AutoCAD SHX Text
COLLECTION SYSTEM

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
RAS

AutoCAD SHX Text
MIX

AutoCAD SHX Text
BOX

AutoCAD SHX Text
NO.2

AutoCAD SHX Text
NO.1

AutoCAD SHX Text
LOADING

AutoCAD SHX Text
NO.1

AutoCAD SHX Text
CLAR.

AutoCAD SHX Text
LOADING

AutoCAD SHX Text
NO.2

AutoCAD SHX Text
CLAR.

AutoCAD SHX Text
NO.1

AutoCAD SHX Text
NO.2

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
OVERFLOW

AutoCAD SHX Text
FLOW MEASUREMENT

AutoCAD SHX Text
DISCHARGE TO BIG

AutoCAD SHX Text
BRUSHY CREEK

AutoCAD SHX Text
(V-NOTCH WEIR)

AutoCAD SHX Text
CONTACT

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
NO. 2

AutoCAD SHX Text
CONTACT

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
MIX

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
MIX

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
NO. 2

AutoCAD SHX Text
CLARIFIER NO. 1 RELIFT

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
NON-POTABLE

AutoCAD SHX Text
WATER SYSTEM

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
%%ULEGEND

AutoCAD SHX Text
FLOW PATTERN FOR

AutoCAD SHX Text
SERIES OPERATION

AutoCAD SHX Text
OF CLARIFIERS

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752 T.B.P.E. FIRM REGISTRATION # F-8632 (512) 454 - 8716

DEscutia
Text Box
YOAKUM WWTP EXISTING FLOW DIAGRAM
0.95 MGD





ATTACHMENT 8 
Site Drawing 

(Ref. Section 3 of Domestic Technical Report 1.0)





TRC ENGINEERS, INC.
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752

T.B.P.E. FIRM REGISTRATION # F-8632
(512) 454 - 8716

YOAKUM, TEXAS
SITE MAP

L

O

O

P

 
5

1

A

L

T

 

7

7

H

U

C

K

 

S

T

TRC ENGINEERS, INC.
505 E. HUNTLAND DRIVE, STE. 250 AUSTIN, TX 78752

T.B.P.E. FIRM REGISTRATION # F-8632
(512) 454 - 8716

TRC ENGINEERS, INC.

CITY OF YOAKUM,
TEXAS

SPIF MAP

CITY OF YOAKUM
SITE MAP

AutoCAD SHX Text
SCALE : 1" = 1000

AutoCAD SHX Text
500

AutoCAD SHX Text
0

AutoCAD SHX Text
1000

AutoCAD SHX Text
2000

AutoCAD SHX Text
SCALE : 1" = 1000'

AutoCAD SHX Text
500

AutoCAD SHX Text
0

AutoCAD SHX Text
1000

AutoCAD SHX Text
2000

AutoCAD SHX Text
1000

AutoCAD SHX Text
1000

AutoCAD SHX Text
SERVICE AREA/ CITY LIMITS

AutoCAD SHX Text
YOAKUM WWTP

AutoCAD SHX Text
PROPERTY BOUNDARY

AutoCAD SHX Text
EMERGENCY HOLDING POND

AutoCAD SHX Text
SLUDGE COMPOST STORAGE AREA

AutoCAD SHX Text
YOAKUM





ATTACHMENT 9 
Compost Site Information 

(Ref. Section 1 of Domestic Sewage Sludge Technical Report 1.0)



  



Attachment 9 - Page 1 

ATTACHMENT 9 

COMPOST SITE INFORMATION 

 

 

 

a. Quantity of Off-Site Sludge 

 

At this time, there is no consideration or requirement to receive off-site sludge at the 

composting facility, although once the facility is operational there is a possibility of 

receiving off-site sludge if the facility is capable of composting additional sludge 

quantities. 

 

 

b. Sewage Sludge Quantity 

 

The amount of sewage sludge assumes only the sludge produced at the Yoakum 

Wastewater Treatment Plant.  The sludge volume calculations have been prepared based 

on three scenarios, as follows: 

 

1) Current WWTP Production 

  

 As referenced in Attachment 12, the current influent load in the facility averages 

619,000 GPD flow and 140 mg/l BOD.  The current activated sludge facility initially 

started treatment in April, 1998.  For 2013, the production rate averaged 480 cubic yards 

per year.  The average solids in the dewatered sludge, is 20.0%. 

 

2) Current WWTP Influent Load at Permitted Flow 

 

 Using the current BOD load of 140 mg/l and the permitted flow of 950,000 GPD 

would produce a sludge production of 740 cubic yards per year, based on the sludge 

production quantities in 1) above. 

 

3) WWTP Design Loads 

  

 Using design loads of 950,000 GPD flow and 200 mg/l BOD, the sludge 

production would be 1,645 cubic yards per year. 

 

c. Fecal Coliform Bacteria Analysis 

 

The WWTP tests for salmonella bacteria instead of Fecal Coliform.  Based on a single 

grab sample of dewatered sludge no salmonella was detected. 

 

d. Bulking Material 

 

The bulking material consists of brush and tree trimmings as the primary source and grass 

and leaves as the secondary source.  The source of the material is from the City’s 



Attachment 9 - Page 2 

Electrical Department and from brush delivered by individuals.  The estimated quantity 

of material is based on the collection from the previous two years, as follows: 

 

2012 & 2013      Total chipped quantity (yd3) 

 

Tree Trimmings/Brush Collected by City:    2,003 

Tree Trimmings/Brush Delivered by Individuals:   7,069 

 

Total Tree Trimmings/Brush:      9,072 

 

Grass/Leaves Collected:      12,065 

 

e, f. Site Plan 

 

 Reference Attachment 8 for a site plan of existing compost area. 

 

g. Types of Composting 

 

An aerated pile process is the existing type of composting.  There are no means to 

provide mechanical air injection. 

 

h. Site Drainage Control 

 

The existing areas for sludge and compost storage are located above natural ground such 

that site drainage will not affect these areas.  Reference drainage calculations in 

Attachment 11. 

 

i, j, k. Leachate Collection System & Groundwater Protection 

 

The sludge storage area consists of existing sand drying beds, for which there exists a 

perforated pipe lateral system to remove the filtered liquid and return it to the plant 

headworks for treatment.  The compost area consists of once abandoned trickling filter 

concrete basins, which have existing concrete floors and collection floor drains.  The 

drains from the structures have been extended to the existing collection system for return 